O =

(A1)HEX BOLT M12X45L PARTIAL THREAD QTY.2

O '

(A2)HEX BOLT M12X95L PARTIAL THREAD QTY.1

O b '

(A3)HEX BOLT M12X145L PARTIAL THREAD QTY.2

© H | ©

(B1) LOCK NUT M12 QTY.3 (C1)M12(1.D.)FLAT WASHER @34 QTY.6  (C3)SPRING WASHER M12 QTY.3
A [1SET] B [1SET] C [LPCS] D [1PCS]
8333133 8311-166

40 50 60 70 80 90 100 110 120 130 140 150

inch —o " 2" 3" 4" 5" 6"

FCA1-082019 PAGE 1

Stea!flab


w723
螢光標示


#Please tighten the screw after all parts assembled.
or please tighten all screws after all parts joint together

M12X125L HEX BOLT X4
M12-@34 WASHER X4

. @
C@D‘
@ \D
oN
. \l
i M12-@34 WASHER X2 N nl@
o|® s @)
ol M12-@34 WASHER X4 ”
it : SPRING WASHER M12 X 4
N
Y
0 LOCK NUT M12 X4

FCA1-012017

W PAGE 2
51:55!1‘!52?



	FCA1-P1
	FCA1-P2

